SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE160MIMO_Antl_6665

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.48 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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Spectrum Emission Mask Standard: None |
Peak Power -2.39 dBm RBW 2.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~400.000 MHz |__-264.000 MHZ 2.000 MHZ 6.39904 GHz 51.84 dBm ~49.45 dB 9.45 db
-264.000 MHz -176.000 MHz | 2.000 MHz 6.40104 GHz -51.97 dBm | -49.58 dB -9.59.dB |
-176.000 MHz -89,000 MHz 2,000 MHz 6.50561 GHz -43.77 dém -41.38 d& -14.90 dB
-89.000 MHz | -88.000 MHz 2.000 MHz 6.57604 GHz_ -38.51 dBm -36.12 d8 |
88.000 MHz 89.000 MHz 2.000 MHz 6.75396 GHz .82 dem 5.43 dB |
89.000 MHz 176.000 MHz 2.000 MHz 6.82007 GHz -42,10 dBm -39.70 d& |
176.000 MHz 264.000 MHz 2.000 MHz 6.92896 GHz -51.76 dBm -49.37 dB | |
264.000 MHz 400.000 MHz 2.000 MHz 6.92968 GHz -51.66 dBm -49.27 dB |
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Spectrum I
Ref Level 10.00 dBm Offset 16.38 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -0.58 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -400.000 MHz | -258.720 MHz | 2.000 MHz 6.40608 GHz ~46.61 dBm | -46.04 dB | -6.04dB |
-258.720 MHz -172.480 MHz 2.000 MHz 6.40712 GHz -46.56 dBm | -45.98 dB -6.09dB |
-172.480 MHz -87.240 MHz 2.000 MHz 6.49744 GHz -37.58 dBm -37.00 dB -9.46 de
-87.240 MHz -86.240 MHz 2.000 MHz 6.57780 GHz -32.96 dBm -13.22 dB 7‘
86.240 MHz 87.240 MHz 2.000 MHz 6.75220 GHz -34.74 dBm -15.00dB |
87.240 MHz 172.480 MHz 2.000 MHz 6.83032 GHz -39.11 dBm -11.21d8 |
172.480 MHz | 258.720 MHz | 2.000 MHz | 6.92336 GHz -51.20 dBm |
258.720 MHz 400.000 MHz 2.000 MHz 6.92840 GHz -51.19 dBm |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE160MIMO_Antl_6825

Spectrum

(E)

Count 100/100

Ref Level 10.00 d8m Offset 16.57 d&

Mode Sweep

@ 1Rm View
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10001 pts Span 800.0 MHz

Spectrum Emission Mask

Peak Power -2.84 dBm

Standard: None |
RBW 2.000 MHz

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

[ -400.000 MHz 264,480 MHz | 2.000 MHz 5.56008 GHz ~29.78 dBm 46.94 d8 .04 08
-264.480 MHz -176.320 MHz | 2.000 MHz 6.56064 GHz -49.88 dBm | -47.04 dB -7.06 dB |

-176.320 MHz -89.160 MHz 2.000 MHz 6.64976 GHz -41.79 dBm -38.95 dB -11.04 dB
89160 MHz | -88.160 MHz | 2.000 MHz 673583 GHz | -37.49 dem 1
88.160 MHz 89,160 MHz 2.000 MHz 6.91412 GHz .51 dBm |
89.160 MHz 176.320 MHz 2.000 MHz 6.97743 GHz -42.95 dBm |
176.320 MHz 264.480 MHz 2.000 MHz 7.08944 GHz -53.06 dBm | -10.22 dB |
264.480 MHz 400.000 MHz 2.000 MHz 7.08968 GHz -53.03 dBm -50.18 d8 -10.18 dB |
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Spectrum I

Count 100/100

Ref Level 10.00 d8m Offset 16.43 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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CF 6.825 GHz

10001 pts Span 800.0 MHz

Spectrum Emission Mask

Peak Power -1.37 dBm

Standard: None |
RBW 2.000 MHz

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

~-400.000 MHz | -258.240 MHz | 2.000 MHz 6.56080 GHz | -47.22dém | 458508 5.850B |
-258.240 MHz -172,160 MHz 2.000 MHz 6.56720 GHz -47.34 dBm | -45.97 dB -6.03dB |

-172.160 MHz -87.080 MHz 2,000 MHz 6.65560 GHz -39.57 dém -38.21 d8 -10.47 dB
87.080MHz __ -86.080 MHz | 2.000 MHz 6.73796 GHz -35.64 dBm 3408de | -15.41d8 |
86.080 MHz 87,080 MHz 2.000 MHz 6.91204 GHz -34.30 dBm -32.93dB -13.76 dB |
87.080 MHz 172,160 MHz 2.000 MHz 6.97679 GHz -38.87 dBm -37.50 dB -11.42.d8 |
172.160 MHz 258.240 MHz | 2.000 MHz | 7.01264 GHz -43.17 dBm -41.80 d& |
258,240 MHz 400.000 MHz 2.000 MHz 7.08376 GHz -53.40 dBm 2.03 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE160MIMO_Ant1_6985

Spectrum
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Count 100/100

Ref Level 10.00 d8m

Offset 16.72 d&

Mode Sweep

@ 1Rm View
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10001 pts

Spectrum Emission Mask

Standard: None

Span 800.0 MHz

RBW 2.000 MHz ‘

Peak Power -2.72 dBm
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

[ -400.000 MHz __-262.080 MHz | 2.000 MHz 6.72224 GHz 50.68 di ~48.16 dB B.16 08
-262.080 MHz -174.720 MHz | 2.000 MHz 6.72304 GHz -50.85 dBm | -48.13 dB -8.14dB |

-174.720 MHz -88.360 MHz 2.000 MHz 6.82961 GHz -41.00 dBm -38.28 dB -12.08 dB
-88.360MHz | -87.360MHz |  2.000 MHz 6.89668 GHz -36.79 dBm -34.07 dB |
87.360 MHz 88,360 MHz 2.000 MHz 7.07332 GHz .53 dBm |
88.360 MHz 174,720 MHz 2.000 MHz 7.07372 GHz -40.12 dBm |
174.720 MHz 262.080 MHz 2.000 MHz 7.24696 GHz -54.61 dBm | -11.91dB |
262,080 MHz 400.000 MHz 2.000 MHz 7.24800 GHz -54.51 dBm -51.79 d8 -11.79 dB |
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Spectrum I

Count 100/100

Ref Level 10.00 d8m

Offset 16.64 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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CF 6.985 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Standard: None

RBW 2.000 MHz ‘

Peak Power -1.08 dBm
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

—-400.000 MHz | -260.160 MHz | 2.000 MHz 6.72472 GHz | -48.83dBm | -47.75dB ___ -7.750B |
-260.160 MHz -173.440 MHz 2.000 MHz 6.72528 GHz -48.79 dBm | -47.71 dB -7.77.d8B |

-173.440 MHz -87.720 MHz 2,000 MHz 6.81232 GHz -40.49 dém -39.42 de -11.49 dB
87.720MHz __ -86.720 MHz | 2.000 MHz 6.80732 GHz 35.22 dBm 3414de | -14.98dB |
86.720 MHz 87,720 MHz 2.000 MHz 7.07268 GHz -36.17 dBm -35.10 dB8 -15.93dB |
87.720 MHz 173,440 MHz 2.000 MHz 7.14655 GHz -41.18 dBm -40.10 dB -13.21d8 |
173.440 MHz 260.160 MHz | 2.000 MHz | 7.24464 GHz -53.67 dBm -52.59 dB |
260.160 MHz 400.000 MHz 2.000 MHz 7.24648 GHz -53.59 dBm 2.51 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE320MIMO_Ant1_6105

Spectrum

Count 100/100
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Ref Level 10.00 d8m

Offset 16.57 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 d

CF 6.105 GHz

10001 pts

Span 1.6 GHz

Spectrum Emission Mask

Peak Power

-4.73 dBm

Standard: None

RBW 5.000 MHz ‘

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
[ -500.000 MHz _-507.840 MHz | 5.000 MHz 5.58428 GHz ~29.30 dBm 4457 d8 2578
-507.840 MHz -338.560 MHz | 5.000 MHz 5.59756 GHz -49.39 dBm | -44.66 dB -4.69 dB |
-338.560 MHz -170,280 MHz 5.000 MHz 5.76652 GHz -42.63 dBm -37.90 d8 -9.90 dB
170280 MHz | -160.280 MHz | 5.000 MHz S93480GHz | -40.18dem |  -35.45d8 1
169.280 MHz 170.280 MHz 5.000 MHz 6.27520 GHz -39.82 dBm .09 dB |
170,280 MHz 338.560 MHz 5.000 MHz 6.44284 GHz -42.96 dBm -38.23 dB |
338.560 MHz 507.840 MHz 5.000 MHz 6.61244 GHz -47.91 dBm -43.18dB | |
507.840 MHz 800.000 MHz 5.000 MHz 6.61292 GHz -47.93 dBm -43.20 d8 |
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Spectrum I
Ref Level 10.00 dBm Offset 16.48 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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CF 6.105 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None |
Peak Power -3.11 dBm RBW 5.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -800.000 MHz | -506.880 MHz | 5.000 MHz 5.58040 GHz 49.00dBm | -45.89dB | 5.80dB
-506.880 MHz -337.920 MHz 5.000 MHz 5.62524 GHz -46.56 dBm | -43.46 dB -5.38dB |
-337.920 MHz -169.960 MHz 5.000 MHz 5.76780 GHz -42.29 dém -39.18 dB -11.22 dB
-169.960 MHz  -168.960 MHz 5.000 MHz 5.93512 GHz -38.80 dBm -35.70 dB. -17.36dB |
168.960 MHz 169,960 MHz 5.000 MHz 6.27488 GHz -38.76 dBm -35.66 dB -17.32.dB |
169.960 MHz 337,920 MHz 5.000 MHz 6.41770 GHz -42.44 dBm -39.33 d8 -12.53 dB |
337.920 MHz 506.880 MHz | 5.000 MHz | 6.58732 GHz -47.56 dBm -44.46 dB -6.20dB |
506.880 MHz 800.000 MHz 5.000 MHz 6.61340 GHz -49.31 dBm 6.20 dB -6.20 dB |
-~
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE320MIMO_Antl_6265

Spectrum
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Mode Sweep

@ 1Rm View
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Span 1.6 GHz

Spectrum Emission Mask

Peak Power

-4.31 dBm

Standard: None

RBW 5.000 MHz ‘

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -800.000 MHz -506.880 MHz 5.000 MHz 5.75772 GHz -49.14 dBm -44.83 dB -4.83 dB
-506.880 MHz -337.920 MHz | 5.000 MHz 5.75868 GHz -49.14 dBm | -44,83 dB -4.87 dB |
-337.920 MHz -169.960 MHz 5.000 MHz 5.93340 GHz -42.96 dBm -38.65 dB -10.95 dB
-160.060 MHz | -168.960 MHz | 5.000 MHz 6.00512 GHz -39.31 dBm -35.00 d8 1
168.960 MHz 169.960 MHz 5.000 MHz 6.43488 GHz -39.76 dBm .45 dB |
169,960 MHz 337.920 MHz 5.000 MHz 6.60220 GHz -43.17 dBm -38.86 dB |
337.920 MHz 506.880 MHz 5.000 MHz 6.77148 GHz -48.62 dBm -44.32dB | |
506.880 MHz 800.000 MHz 5.000 MHz 6.77420 GHz -48.57 dBm -44.26 dB |
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Spectrum I

Count 100/100

Ref Level 10.00 d8m

Offset

16.62 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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CF 6.265 GHz
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Spectrum Emission Mask

Standard: None

Span 1.6 GHz

RBW 5.000 MHz ‘

Peak Power -2.98 dBm
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
~-800.000 MHz | -510.720 MHz | 5.000 MHz 5.75044 GHz | -48.32dBm | -45.34dB | -5.340B |
-510.720 MHz -340.480 MHz 5.000 MHz 5.78460 GHz -45.44 dBm | -42.46 dB -4.59.dB |
-340.480 MHz -171.240 MHz 5.000 MHz 5.94061 GHz -39.75 dém -36.77 d& -9.54 db
| 171.240MHz | -170.240 MHz | 5.000 MHz 6.00384 GHz -37.06 dBm 34.08d8 15.75d8 |
170.240 MHz 171.240 MHz 5.000 MHz 6.43616 GHz -38.44 dBm -35.46 dB -17.13d8 |
171,240 MHz 340,480 MHz 5.000 MHz 6.57578 GHz -40.49 dBm -37.51 d8 -10.91d8 |
340.480 MHz 510.720 MHz | 5.000 MHz | 6.77532 GHz -49.09 dBm -46.11 d& -6.14 dB |
510.720 MHz 800.000 MHz 5.000 MHz 6.77708 GHz -49.01 dBm 6.03 dB -6.03 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE320MIMO_Antl_6425

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.56 dB Mode Sweep
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@ 1Rm View
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CF 6.425 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None |
Peak Power -4.26 dBm RBW 5.000 MHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~800.000 MHz | -507.840 MHz 5.000 MHZ 5.88028 GHz ~48.67 dBm ~44.41dB ~4.41dB
-507.840 MHz -338.560 MHz | 5.000 MHz 5.91740 GHz -49.09 dBm | -44.83 dB -4.85dB |
-338.560 MHz -170.280 MHz 5.000 MHz 6.08812 GHz -43.58 dBm -39.32 de -11,40 dB
-170.280 MHz | -160.280 MHz_ 5.000 MHz 6.25480 GHz_ -41.25 dBm -36.99 dB -18.65dB |
169.280 MHz 170.280 MHz 5.000 MHz 6.59520 GHz -40.19 dBm .93 dB -17.60 dB |
170,280 MHz 338,560 MHz 5.000 MHz 6.76204 GHz -44.62 dBm -40.36 dB -12.43dB |
338.560 MHz 507.840 MHz 5.000 MHz 6.93228 GHz -48.39 dBm -44.13dB | -4.17 dB |
507.840 MHz 800.000 MHz 5.000 MHz 6.93308 GHz -48.31 dBm -44.05 dB -4.05 dB |
Nig

[

11BE320MIMO_An

t2_6425

Spectrum I

Ref Level 10.00 dBm Offset 16.57 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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CF 6.425 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None |
Peak Power -2.51 dBm RBW 5.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -800.000 MHz | -504.060 MHz | 5.000 MHz 5.91000 GHz 47.21dBm | -44.70dB | -4.70dB
-504.960 MHz -336.640 MHz 5.000 MHz 5.94492 GHz -43.97 dBm | -41.46 dB -3.23d8 |
-336.640 MHz -169.320 MHz 5.000 MHz 6.09725 GHz -37.71 dém -35.20 dB -7.62 dB
| -169.320 MHz | -168.320 MHz 5.000 MHz 6.25576 GHz -35.62 dBm -33.11ds -14.77dp |
168.320 MHz 169,320 MHz 5.000 MHz 6.59424 GHz -36.96 dBm -34.45 dB -16.11dB |
169.320 MHz 336,640 MHz 5.000 MHz 6.75516 GHz -41.64 dBm -39.13 d8 -11.44 dB |
336.640 MHz 504.960 MHz | 5.000 MHz | 6.92940 GHz -48.63 dBm -46.12 dB -6.16 dB |
504.960 MHz 800.000 MHz 5.000 MHz 6.93068 GHz -48.60 dBm 6.09 dB -6.09 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE320MIMO_Ant1_6585

Spectrum

(E)

Ref Level 10.00 d8m
Count 100/100

Offset 16.31 de

Mode Sweep

@ 1Rm View

Limit ¢heck
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CF 6.585 GHz

10001 pts Span 1.6 GHz

Spectrum Emission Mask

Peak Power -5.31dBm

Standard: None |
RBW 5.000 MHz

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
[ -800.000 MHz _ -505.920 MHz | 5.000 MHz 5.05756 GHz ~29.32 dBm —44.00 dB 2.00d8
-505.920 MHz -337.280 MHz | 5.000 MHz 6.07916 GHz -49.85 dBm | -44.53 dB -4.54dB |
-337.280 MHz -169.640 MHz 5.000 MHz 6.24780 GHz -46.71 dBm -41.39 dB -13.40 dB
169640 MHz | -168.640 MHz | 5.000 MHz 641544GHz | -43.23dem |  -37.91de 1
168.640 MHz 169.640 MHz 5.000 MHz 6.75456 GHz .77 dBm 46 dB |
169.640 MHz 337.280 MHz 5.000 MHz 6.92188 GHz -46.09 dBm -40.77 dB |
337.280 MHz 505.920 MHz 5.000 MHz 7.09004 GHz -51.19 dBm -45.88 dB | |
505.920 MHz 800.000 MHz 5.000 MHz 7.09452 GHz -51.18 dBm -45.87 dB |
w

11BE320MIMO_Ant2_6585

Spectrum I
Ref Level 10.00 dBm Offset 16.21 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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CF 6.585 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None |
Peak Power -2.91 dBm RBW 5.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -800.000 MHz | -506.880 MHz | 5.000 MHz 6.05468 GHz 47.28dBm | -44.37dB -4.37dB |
-506.880 MHz -337.920 MHz 5.000 MHz 6.10572 GHz -44.23 dBm | -41.32 dB -3.28dB |
-337.920 MHz -169.960 MHz 5.000 MHz 6.25901 GHz -38.34 dBm -35.42 dB -7.99 de
-169.960 MHz -168.960 MHz 5.000 MHz 6.41512 GHz 97 dém -33.06 dB -14.72 dB 7‘
168.960 MHz 169,960 MHz 5.000 MHz 6.75488 GHz -39.73 dBm -36.82 dB -18.48.dB |
169.960 MHz 337,920 MHz 5.000 MHz 6.91243 GHz -42.95 dBm -40.03 d& -12.53 dB |
337.920 MHz 506.880 MHz | 5.000 MHz | 7.09164 GHz -51.30 dBm -48.39 dB -8.40dB |
506.880 MHz 800.000 MHz 5.000 MHz 7.11100 GHz -51.32 dBm 8.41 dB -8.41dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR291702G

11BE320MIMO_Antl_6745

Spectrum
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CF 6.745 GHz

10001 pts

Span 1.6 GHz

Spectrum Emission Mask
Peak Power

Standard: None

-4.46 dBm

RBW 5.000 MHz

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -800.000 MHz _ -505.920 MHz | 5.000 MHz 5.23900 GHz ~29.19 dBm 4473d8 27308

-505.920 MHz -337.280 MHz | 5.000 MHz 6.23948 GHz -49.32 dBm | -44.86 dB -4.88dB |
-337.280 MHz -169.640 MHz 5.000 MHz 6.42205 GHz -43.46 dBm -38.99 dB -11.68 dB
169640 MHz | -168.640 MHz | 5.000 MHz 657544 GHz | -30.64.dam

168.640 MHz 169.640 MHz 5.000 MHz 6.91456 GHz -40.81 dBm

169.640 MHz 337.280 MHz 5.000 MHz 7.08124 GHz -45.69 dBm

337.280 MHz 505.920 MHz 5.000 MHz 7.25084 GHz -51.33 dBm |

505.920 MHz 800.000 MHz 5.000 MHz 7.32860 GHz -51.13 dBm -46.66 dB
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Spectrum I
Ref Level 10.00 dBm Offset 16.54 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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CF 6.745 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None |
Peak Power -3.19 dBm RBW 5.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -800.000 MHz | -509.760 MHz | 5.000 MHz 6.22028 GHz 48.02dBm | -44.83dB -4.83dB_
-509.760 MHz -339.840 MHz 5.000 MHz 6.26524 GHz -44.56 dBm | -41.37 d8 -3.49dB |
-339.840 MHz -170.920 MHz 5.000 MHz 641773 GHz -38.67 dBm -35.48 dB -8.08 de
-170.920 MHz | -169.920 MH2 5.000 MHz 6.57416 GHz -35.78 dBm ) dB_ -14.25dB |
169.920 MHz 170,920 MHz 5.000 MHz 6.91584 GHz -40.40 dBm -37.21 dB -18.87.dB |
170.920 MHz 339,840 MHz 5.000 MHz 7.07483 GHz -45.11 dBm -41.92 d& -14.40 dB |
339.840 MHz 509.760 MHz | 5.000 MHz | 7.22604 GHz -48.07 dBm -44.88 dB -6.91d8 |
509.760 MHz 800.000 MHz 5.000 MHz 7.38716 GHz -51.32 dBm 8.13 dB -8.13 dB |
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Small RU

Power spectral density

Test Result
Result EIRP Limit
I\;IFSZL Antenna | Freq(MHz) S?zue | n?iléx [dBm | Gain | [dBm [dBm | Verdict
/MHz] IMHz] | /MHz]

52Tone+26Tone | RU37+RU2 | -4.77 | -2.30 | -7.07 | <-1.00 | PASS

Antl 5955
106Tone+26Tone | RU53+RU4 | -5.35 | -2.30 | -7.65 | <-1.00 | PASS
52Tone+26Tone | RU37+RU2 | -4.42 | -5.00 | -9.42 | <-1.00 | PASS

Ant2 5955
106Tone+26Tone | RU53+RU4 | -3.99 | -5.00 | -8.99 | <-1.00 | PASS
52Tone+26Tone | RU37+RU2 | -1.58 | -0.54 | -2.12 | <-1.00 | PASS

total 5955
106Tone+26Tone | RU53+RU4 | -1.61 | -0.54 | -2.15 | <-1.00 | PASS
52Tone+26Tone | RU37+RU2 | -5.99 | -1.60 | -7.59 | <-1.00 | PASS

Antl 6435
106Tone+26Tone | RU53+RU4 | -6.26 | -1.60 | -7.86 | <-1.00 | PASS
52Tone+26Tone | RU37+RU2 | -3.83 | -5.00 | -8.83 | =-1.00 | PASS

Ant2 6435
106Tone+26Tone | RU53+RU4 | -4.47 | -5.00 | -9.47 | <-1.00 | PASS
52Tone+26Tone | RU37+RU2 | -1.77 | -0.12 | -1.89 | <-1.00 | PASS

total 6435
106Tone+26Tone | RU53+RU4 | -2.26 | -0.12 | -2.38 | <-1.00 | PASS

11BE20MIMO

52Tone+26Tone | RU37+RU2 | -6.24 | -1.10 | -7.34 | <-1.00 | PASS

Antl 6535
106Tone+26Tone | RU53+RU4 | -6.35 | -1.10 | -7.45 | <-1.00 | PASS
52Tone+26Tone | RU37+RU2 | -4.61 | -5.20 | -9.81 | <-1.00 | PASS

Ant2 6535
106Tone+26Tone | RU53+RU4 | -4.89 | -5.20 | -10.09 | <-1.00 | PASS
52Tone+26Tone | RU37+RU2 | -2.34 0.10 -2.24 | <£-1.00 | PASS

total 6535
106Tone+26Tone | RU53+RU4 | -2.55 0.10 -2.45 | <-1.00 | PASS
52Tone+26Tone | RU40+RU6 | -5.71 | -1.60 | -7.31 | <-1.00 | PASS

Antl 7095
106Tone+26Tone | RU54+RU4 | -5.82 | -1.60 | -7.42 | <-1.00 | PASS
52Tone+26Tone | RU40+RU6 | -4.55 | -5.00 | -9.55 | <-1.00 | PASS

Ant2 7095
106Tone+26Tone | RU54+RU4 | -454 | -5.00 | -9.54 | <-1.00 | PASS
52Tone+26Tone | RU40+RU6 | -2.08 | -0.12 | -2.20 | =<-1.00 | PASS

total 7095
106Tone+26Tone | RU54+RU4 | -2.12 | -0.12 | -2.24 | <-1.00 | PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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Single Partial RU

Maximum power spectral density

Test Result

e Antenna | FreaMHz) | ot | e [dgrﬁfl\ljlll’flz] a [dBEr:/RMPHz] [dBIr_‘ri1r/nl\thHz] Vel
26Tone RUO -4.72 -2.30 -7.02 <-1.00 PASS
Antl 5955 52Tone | RU37 -4.89 -2.30 -7.19 <-1.00 PASS
106Tone | RU53 -4.53 -2.30 -6.83 <-1.00 PASS
26Tone RUO -4.01 -5.00 -9.01 <-1.00 PASS
Ant2 5955 52Tone | RU37 -4.8 -5.00 -9.80 <-1.00 PASS
106Tone | RU53 -4.42 -5.00 -9.42 <-1.00 PASS
26Tone RUO -1.34 -0.54 -1.88 <-1.00 PASS
total 5955 52Tone | RU37 -1.83 -0.54 -2.37 <-1.00 PASS
106Tone | RU53 -1.46 -0.54 -2.00 <-1.00 PASS
26Tone RUO -6.12 -1.60 -7.72 <-1.00 PASS
Antl 6435 52Tone | RU37 -5.95 -1.60 -7.55 <-1.00 PASS
106Tone | RU53 -6.24 -1.60 -7.84 <-1.00 PASS
26Tone RUO -3.92 -5.00 -8.92 <-1.00 PASS
Ant2 6435 52Tone | RU37 -3.89 -5.00 -8.89 <-1.00 PASS
106Tone | RU53 -4.63 -5.00 -9.63 <-1.00 PASS
26Tone RUO -1.87 -0.12 -1.99 <-1.00 PASS
total 6435 52Tone | RU37 -1.79 -0.12 -1.91 <-1.00 PASS
11BE20MIMO 106Tone | RU53 -2.35 -0.12 -2.47 <-1.00 PASS
26Tone RUO -6.22 -1.10 -7.32 <-1.00 PASS
Antl 6535 52Tone | RU37 -6.29 -1.10 -7.39 <-1.00 PASS
106Tone | RU53 -6.4 -1.10 -7.50 <-1.00 PASS
26Tone RUO -4.6 -5.20 -9.80 <-1.00 PASS
Ant2 6535 52Tone | RU37 -4.55 -5.20 -9.75 <-1.00 PASS
106Tone | RU53 -3.92 -5.20 -9.12 <-1.00 PASS
26Tone RUO -2.32 0.10 -2.22 <-1.00 PASS
total 6535 52Tone | RU37 -2.32 0.10 -2.22 <-1.00 PASS
106Tone | RU53 -1.98 0.10 -1.88 <-1.00 PASS
26Tone RU8 -5.9 -1.60 -7.50 <-1.00 PASS
Antl 7095 52Tone | RU40 -6 -1.60 -7.60 <-1.00 PASS
106Tone | RU54 -5.8 -1.60 -7.40 <-1.00 PASS
26Tone RU8 -4.63 -5.00 -9.63 <-1.00 PASS
Ant2 7095 52Tone | RU40 -4.6 -5.00 -9.60 <-1.00 PASS
106Tone | RU54 -4.79 -5.00 -9.79 <-1.00 PASS
26Tone RU8 -2.21 -0.12 -2.33 <-1.00 PASS
total 7095 52Tone | RU40 -2.23 -0.12 -2.35 <-1.00 PASS
106Tone | RU54 -2.26 -0.12 -2.38 <-1.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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